

Prüfbericht-Nr.: <i>Test report no.:</i>	NN256HG8 002	Auftrags-Nr.: <i>Order no.:</i>	326130463	Seite 1 von 52 Page 1 of 52
Kunden-Referenz-Nr.: <i>Client reference no.:</i>	2179298	Auftragsdatum: <i>Order date:</i>	2025-09-16	
Auftraggeber: <i>Client:</i>	Shenzhen Huatuomingtong Technology Co., Ltd. 7/F, Building 3, Zhouteng industrial park, Nanwan Subdistrict, Longgang District, Shenzhen, Guangdong P.R. China			
Prüfgegenstand: <i>Test item:</i>	EPAC Bicycle			
Bezeichnung / Typ-Nr.: <i>Identification / Type no.:</i>	C80, V8, V8Max, V8Pro, V8Pro Max, V8Ultra, V8Ultra Max, V8Ultra mini, H9, C63, GT20, GT30, GT50, GT60, V2, V3, V9, V10, V11, X8, X9, X10, GT24, GT16			
Auftrags-Inhalt: <i>Order content:</i>	Test report service			
Prüfgrundlage: <i>Test specification:</i>	EN 15194:2017+A1:2023 Cycles - Electrically power assisted cycles - EPAC Bicycles Except clause 4.2.3 Batteries; 4.3.22 Performance levels (PLrs) for control system of EPACs			
Wareneingangsdatum: <i>Date of sample receipt:</i>	2025-09-16			
Prüfmuster-Nr.: <i>Test sample no.:</i>	A003603805-001			
Prüfzeitraum: <i>Testing period:</i>	2023-11-06 – 2024-01-25 2025-09-16 – 2025-09-29			
Ort der Prüfung: <i>Place of testing:</i>	Kunshan			
Prüflaboratorium: <i>Testing laboratory:</i>	TÜV Rheinland (Shanghai) Co., Ltd. Kunshan Branch			
Prüfergebnis*: <i>Test result*:</i>	Pass			
geprüft von: <i>tested by:</i>			genehmigt von: <i>authorized by:</i>	
Datum: <i>Date:</i>	2025-12-11		Ausstellungsdatum: <i>Issue date:</i>	2025-12-11
Stellung / Position:	John He / PE		Stellung / Position:	Nan Jiang / Authorizer
Sonstiges / Other: 1. This is additional report from reference report No. NN23YAP3 003, to updated standard version from EN 15194:2017 to EN 15194:2017+A1:2023 and added new models, other results refer to original report No. NN23YAP3 003. 2. Add model GT24 and GT16 and updated to report version 2.				
Zustand des Prüfgegenstandes bei Anlieferung: <i>Condition of the test item at delivery:</i>		Prüfmuster vollständig und unbeschädigt <i>Test item complete and undamaged</i>		
* Legende:	1 = sehr gut P(ass) = entspricht o.g. Prüfgrundlage(n)	2 = gut F(ail) = entspricht nicht o.g. Prüfgrundlage(n)	3 = befriedigend N/A = nicht anwendbar	4 = ausreichend N/T = nicht getestet
* Legend:	1 = very good P(ass) = passed a.m. test specification(s)	2 = good F(ail) = failed a.m. test specification(s)	3 = satisfactory N/A = not applicable	4 = sufficient N/T = not tested
Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens. <i>This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any test mark.</i>				